
PACKAGE LEAFLET: Information for the user 

 

Patentex oval N, 75 mg vaginal suppository  
Nonoxynol 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 
Although this medicine can be obtained without a prescription, you still need to use Patentex oval 

N by following the instructions to achieve the best treatment results.  

 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If any of the side effects gets serious or if you notice any side effects not listed in this 

leaflet, talk to your doctor or pharmacist. 

 
 

What is in this leaflet:  
1. What Patentex oval N is and what it is used for 

2. What you need to know before you use Patentex oval N 

3. How to use Patentex oval N 

4. Possible side effects 

5. How to store Patentex oval N 

6. Contents of the pack and other information 

 

 

 

1. WHAT PATENTEX OVAL N IS AND WHAT IT IS USED FOR 
 

Patentex oval N is a vaginal contraceptive. 

 

The active substance nonoxynol immediately destroys sperm. Based on studies, the Pearl index, 

which characterises the contraceptive effect of a medicine, is 0.3–1.6. The Pearl index indicates 

the number of unwanted pregnancies per 100 women that use this method for a year. 

 

2. WHAT YOU NEED TO KNOW BEFORE YOU USE PATENTEX OVAL N 
 

Do not use Patentex oval N 
- if you are allergic  to nonoxynol or any of the other ingredients of Patentex oval N; 

- if you have a vaginal bleed; 

- if you have vaginal inflammation; 

- if you have cervicitis. 

 

Take special care with Patentex oval N 
Consider the possibility of pregnancy due to the incorrect placement of the medicine.  

To prevent sexually transmitted diseases, Patentex oval N should be used only with a condom. 

 

Other medicines and Patentex oval N 
Tell your doctor or pharmacist if you are taking or have recently taken any other medicines, 

including medicines obtained without a prescription. 

 

Interaction with other medicines is unknown. 



Concomitant use with other intravaginally administered medicines is not recommended. 

Patentex oval N may be used with a condom. 
 

Patentex oval N with food and drink 
Not relevant 

 

Pregnancy and breast-feeding 
Talk to your doctor or pharmacist before using the medicine. 

 

The use of Patentex oval N during pregnancy is not indicated. For safety purposes, Patentex oval 

N should not be used during lochia (postpartum discharge). 

The effect of Patentex oval N on breast-fed infants is unknown; therefore, Patentex oval N must 

not be used during breast-feeding. 

 

Driving and using machines 

Not relevant. 
 

 

3. HOW TO USE PATENTEX OVAL N 
 

Always use Patentex oval N exactly as your doctor has told you. Check with your doctor or 

pharmacist if you are not sure. 

Generally, Patentex oval N is used as follows: 
1. Enter the vaginal suppository into the vagina at a finger’s length at least 10 

minutes before intercourse. 

 
2. If ejaculation has not occurred within an hour, it is recommended to place an 

additional vaginal suppository into the vagina, although its effect lasts for up to two hours. 

3. Before the next intercourse, another vaginal suppository should be placed in the 

vagina regardless of the length of the intermittent period. Wait for another ten minutes. 

 

If you feel that the effect of Patentex oval N is too strong or too weak, talk to your doctor or 

pharmacist. 

 

If you have any further questions on the use of this product, ask your doctor or pharmacist. 

 

4. Possible side effects 
 

Like all medicines, Patentex oval N can cause side effects, although not everybody gets them. 



 

When using Patentex oval N, a warm sensation of the vagina or penis may occur, as well as local 

irritation, such as soreness, discharge, dryness or burning sensation in the vagina, and painful 

urination. 

 

If any of the side effects gets serious or if you notice any side effects not listed in this leaflet, talk 

to your doctor or pharmacist. 

 

5. HOW TO STORE PATENTEX OVAL N 

 

Keep this medicine out of the sight and reach of children. 

Do not store at a temperature higher than 25 °C. 

 

Do not use Patentex oval N after the expiry date which is stated on the package. The expiry date 

refers to the last day of that month. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how 

to dispose of medicines you no longer use. These measures will help protect the environment. 

 

6. Contents of the pack and other information 
 

What Patentex oval N contains: 
 

- The active substance is nonoxynol. One 3.15 g vaginal suppository contains 75 mg of 

nonoxynol. 

- The other ingredients are polyethylene glycol (macrogol) 1500, polyethylene glycol 

(macrogol) 1000, sodium hydrogen carbonate, sodium lauryl sulphate and tartaric acid. 

 

What Patentex oval N looks like and contents of the pack 
White vaginal suppositories. The pack contains either 6 or 12 vaginal suppositories in blister 

strips. 

 

Marketing Authorisation Holder and Manufacturer 

 

Merz Pharmaceuticals GmbH 

Eckenheimer Landstrasse 100 

60318 Frankfurt am Main 

Germany 
 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder. 

H. Abbe Pharma GmbH 

Pirita tee 20T 

10127 Tallinn 

Telephone 646 0980 

 

This leaflet was last revised in June 2012 

 


